



# STAR WIRE (INDIA) LTD. (DIAGNOSTIC CENTER)

21/4, MATHURA ROAD, BALLABGARH-121 004

TELEPHONE : 0129-4094247, 4094200  
4094280,2241263/64  
FASCIMILLIE : 0129-2241265, 2246765  
E-MAIL : swdc06@yahoo.co.in  
VISIT US AT : www.steelstar.com

## TEST CERTIFICATE

No. **013041**

Issue Date : 06.08.2009

Issued To : **M/s SHIVALIK SILICA**  
Village Agawali, Tehsil Bayana,  
District Bharatpur - 321401 (Raj.)

Sample Particulars :

SAMPLE OF SILICA STONE, MARKED AS C

Request No./Date : NIL  
31.07.2009

Date of sample Receipt : 31.07.2009

Sample drawn by :

Job order no. : **CUSTOMER**  
233711

## TEST RESULTS

DATE OF TESTING

01.08.2009.....TO.....04.08.2009.....

PROTOCOL USED

### CHEMICAL COMPOSITION (% BY WT.)

TEST	RESULTS
SILICA (SiO <sub>2</sub> )	99.07
IRON OXIDE (Fe <sub>2</sub> O <sub>3</sub> )	0.39
ALUMINIUM OXIDE (Al <sub>2</sub> O <sub>3</sub> )	0.31

REMARKS :





**AUTHORISED SIGNATORY**

- Note
1. Sample will be retained only for one month.
  2. The results listed refer only to the tested sample and applicable parameters. Endorsement of product is neither inferred nor implied.
  3. Total liability of our works is limited to invoiced amount.
  4. This report can not used as an evidence in a court of law without the written approval of the lab.



# TEST CERTIFICATE

No. **013040**

Issue Date : 06.08.2009

Issued To : **M/s SHIVALIK SILICA**  
Village Agawali, Tehsil Bayana,  
District Bharatpur - 321401 (Raj.)

Sample Particulars :

SAMPLE OF SILICA STONE, MARKED AS B

## STAR WIRE (INDIA) LTD. (DIAGNOSTIC CENTER)

21/4, MATHURA ROAD, BALLABGARH-121 004

TELEPHONE : 0129-4094247, 4094200  
4094280, 2241263/64  
FASCIMILLIE : 0129-2241265, 2246765  
E-MAIL : swdc06@yahoo.co.in  
VISIT US AT : www.steeistar.com

Request No./Date : NIL  
31.07.2009  
Date of sample Receipt : 31.07.2009

Sample drawn by :  
Job order no. : **CUSTOMER**  
233710

### TEST RESULTS

DATE OF TESTING

01.08.2009.....TO..04.08.2009.....

PROTOCOL USED

#### CHEMICAL COMPOSITION (% BY WT.)

TEST	RESULTS
SILICA (SiO <sub>2</sub> )	98.97
IRON OXIDE (Fe <sub>2</sub> O <sub>3</sub> )	0.39
ALUMINIUM OXIDE (Al <sub>2</sub> O <sub>3</sub> )	0.31

REMARKS :

  
Arvind Sr. Executive  
Sr. Executive

AUTHORISED SIGNATORY

- Note
1. Sample will be retained only for one month.
  2. The results listed refer only to the tested sample and applicable parameters. Endorsement of product is neither inferred nor implied.
  3. Total liability of our works is limited to invoiced amount.
  4. This report can not be used as an evidence in a court of law without the written approval of the lab.
  5. Certificate shall not be reproduced except in full, without the written consent of the lab.



# STAR WIRE (INDIA) LTD. (DIAGNOSTIC CENTER)

21/4, MATHURA ROAD, BALLABGARH-121 004

TELEPHONE : 0129-4094247, 4094200  
4094280, 2241263/64  
FASCIMILLIE : 0129-2241265, 2246765  
E-MAIL : swdc06@yahoo.co.in  
VISIT US AT : www.steelstar.com

## TEST CERTIFICATE

No. **013039**

Issue Date : 06.08.2009

Issued To : **M/s SHIVALIK SILICA**  
Village Agawali, Tehsil Bayana,  
District Bharatpur - 321401 (Raj.)

Sample Particulars :

SAMPLE OF SILICA STONE, MARKED AS A

Request No./Date : NIL  
31.07.2009

Date of sample Receipt : 31.07.2009

Sample drawn by :

Job order no. : **CUSTOMER**  
233709

## TEST RESULTS

DATE OF TESTING

01.08.2009.....TO.....04.08.2009.....

PROTOCOL USED

### CHEMICAL COMPOSITION (% BY WT.)

TEST	RESULTS
SILICA (SiO <sub>2</sub> )	99.12
IRON OXIDE (Fe <sub>2</sub> O <sub>3</sub> )	0.38
ALUMINIUM OXIDE (Al <sub>2</sub> O <sub>3</sub> )	0.26
*****	

REMARKS :

  
 STAR WIRE (INDIA) LTD.  
 Arvind Gupta  
 Sr. Executive  
 AUTHORISED SIGNATORY

- Note
1. Sample will be retained only for one month.
  2. The results listed refer only to the tested sample and applicable parameters. Endorsement of product is neither inferred nor implied.
  3. Total liability of our works is limited to invoiced amount.
  4. This report can not used as an evidence in a court of law without the written approval of the lab.



# STAR WIRE (INDIA) LTD. (DIAGNOSTIC CENTER)

21/4, MATHURA ROAD, BALLABGARH-121 004

TELEPHONE : 0129-4094247, 4094200  
4094280, 2241263/64  
FASCIMILLIE : 0129-2241265, 2246765  
E-MAIL : swdc06@yahoo.co.in  
VISIT US AT : www.steelstar.com

## TEST CERTIFICATE

No. **013038**

Issue Date : 06.08.2009

Issued To : **M/s SHIVALIK SILICA**  
Village Agawali, Tehsil Bayana,  
District Bharatpur - 321401 (Raj.)

Sample Particulars :

SAMPLE OF SILICA SAND

Request No./Date : NIL  
31.07.2009

Date of sample Receipt : 31.07.2009

Sample drawn by :

Job order no. **CUSTOMER**  
233708

## TEST RESULTS

DATE OF TESTING

01.08.2009.....TO.....04.08.2009.....

PROTOCOL USED

### CHEMICAL COMPOSITION (% BY WT.)

TEST	RESULTS
SILICA (SiO <sub>2</sub> )	98.12
IRON OXIDE (Fe <sub>2</sub> O <sub>3</sub> )	0.81
ALUMINIUM OXIDE (Al <sub>2</sub> O <sub>3</sub> )	0.65

\*\*\*\*\*

REMARKS :

  
**Arvind Gupta**  
 Sr. Executive  
 AUTHORIZED SIGNATORY

- Note
1. Sample will be retained only for one month.
  2. The results listed refer only to the tested sample and applicable parameters. Endorsement of product is neither inferred nor implied.
  3. Total liability of our works is limited to invoiced amount.
  4. This report can not used as an evidence in a court of law without the written approval of the lab.
  5. Certificate shall not be reproduced except in full, without the written approval of the lab.

yp